
 
 

DRAFT COMMISSION MEETING MINUTES 
January 27, 2026 

 
Meeting held virtually via Microsoft Teams  Page 1 of 23 

No. Topic 

 Call to Order 
  
1. Awards and Recognition 
  
2. Public Comments Not Related to the Agenda 
  
3. Consent Agenda 
  
4. Report of the Study of the Estimated Economic Impact of HRSD and Sustainable Water 

Initiative for Tomorrow (SWIFT)  
Briefing  

  
5. Kempsville Interceptor Force Main Replacement – Phase I 

Initial Appropriation – Non-Regulatory and Contract Award (>$200,000)  
  
6. CREW Carbon, Inc. Agreements for VIP and Army Base Treatment Plants 
  
7. calDENSE Calcium Carbonate (CaCO3) Technology and Equipment 

Contract Award (>$200,000)  
  
8. High Priority Inflow and Infiltration Reduction Program  
[...]
James River Plant (JR) $293.7 $293.7 $729.3

Boat Harbor Plant (BH) $576.7 $576.7 $489.6

Nansemond Plant in Suffolk (NP) $342.0 $342.0 $1,139.4

TMDL Compliance by HRSD $1,560.9 $1,560.9 $2,668.7

MS4 Compliance by localities $2,312.5 $2,312.5 $0.0

CD Compliance $4,365.4 $2,929.0 $420.0

TOTAL $8,238.8 $6,802.4 $3,088.7

Sources: Authors’ estimates, HRSD CIP Plan Budget Estimates and HRSD’s Swift Budget. All estimates in this table have been adjusted to reflect costs in 
2024 dollars.



12

Financing of SWIFT Budget

Notes: WIFIA is Water Infrastructure Finance and Innovation Act. CWRLF is Clean Water Revolving Loan Fund. ARPA is American Rescue Plan Act of 2021
RTP is Recreational Trails Program . All amounts in 2024 dollars.

Funding Sources
Amount
(Millions)

Percent

Subsidized Loans from 

WIFIA (2020 and 2021)
$877.2 28.4%

Subsidized Loans from 

CWRLF (2020 and 2022)
$255.2 8.3%

ARPA Grants $72.7 2.4%

RTP Grant $0.3 0.0%

Cash and Bonds $1,883.3 61.0%

TOTAL $3,088.7 100.0%



Tranche WIFIA/CWRLF 
Loans

Non-Subsidized 
Loan Rate

WIFIA/CWRLF 
Subsidized Rate

Present Value 
(2024 Dollars)   

Tranche 1 ( 2020) $225,865,648 4.01% 1.42% $93,794,305

Tranche 2 (2021) $521,309,733 4.01% 1.95% $144,826,792

CWRLF 1 (2020) $100,005,000 3.64% 1.15% $39,356,667

CWRLF 2 (2022) $125,000,000 3.64% 1.30% $43,596,253
$321,574,017

13

Savings Realized from WIFIA and CWRLF Loans

Notes: WIFIA is Water Infrastructure Finance and Innovation Act. CWRLF is Clean Water Revolving Loan Fund.

Loan Program Loan Amount in Nominal Dollars Present Value in 2024 Dolalrs
WIFIA $747,175,381 $238,621,097

CWRLF $225,005,000 $82,952,920

TOTAL $972,180,381 $321,574,017 



14

Regulatory Compliance and Reduction in 
Marginal Costs

Regulatory 
Compliance Costs

(Millions)

Reduction in 
Ratepayer Costs

(Millions)

Reduction in 
Loan Costs 
(Millions)

Total Reduction in 
Costs (Millions)

Non-Regionalized 
Approach $8,238 --- --- ---

Semi-Regionalized 
Approach $6,802 $1,436 --- $1,436

SWIFT $3,088 $3,713 $321.6 $4,035

TOTAL $5,150 $321.6 $5,472

Sources: Dragas Center, The Economic Impacts of the Hampton Roads Sanitation District (HRSD) and Sustainable Water Initiative for Tomorrow (SWIFT)



15

Economic Impacts
Semi-Regionalization and SWIFT

Employment Labor Income 
(Millions)

Value Added 
(Millions)

Outputs 
(Millions)

Semi-
Regionalization 7,480 $446.3 $924.5 $1,447.9

SWIFT 21,013 $1,286.9 $2,669.0 $4,179.0

TOTAL 28,492 $1,733.2 $3,593.5 $5,626.9 

Sources: Dragas Center, The Economic Impacts of the Hampton Roads Sanitation District (HRSD) and Sustainable Water Initiative for Tomorrow (SWIFT)



16

 In total, semi-regionalization and SWIFT will result in the creation of almost 28,500 
jobs by increasing household income relative to the non-regionalized baseline. 

 In other words, if HRSD had not undertaken semi-regionalization and SWIFT, there 
would be 28,500 fewer jobs across the Commonwealth. 

 Semi-regionalization and SWIFT added $3,593.5 million to Virginia’s GDP.

 Given the increases in construction and materials costs since the 2013 
regionalization study, our estimates represent a lower bound on the economic 
impacts associated with semi-regionalization and SWIFT.

 We note these estimates do not include the positive potential impacts associated 
with groundwater recharge.

Summary



17

 Semi-regionalization and SWIFT reduced costs by at least $5.5 billion in 2024 
dollars relative to the non-regionalized scenario.

 SWIFT injects treated wastewater into the aquifer. Recharging the aquifer slows 
saltwater intrusion and reduces (if not reverses) land subsidence. 

 SWIFT’s benefits are spread out among jurisdictions that draw upon the aquifer 
even though a significant proportion of SWIFT’s costs are borne by HRSD 
ratepayers.

 In the second phase of the project, we will investigate the economic impacts 
associated with SWIFT’s recharge of the aquifer.

 We expect to present these results in the summer of 2026.

Next Steps



HRSD Commission Meeting Minutes 
January 27, 2026 
Attachment #3 

 
 

5. Kempsville Interceptor Force Main Replacement – Phase I 
Initial Appropriation – Non-Regulatory and Contract Award (>$200,000) 
Map 

  
  





HRSD Commission Meeting Minutes 
January 27, 2026 
Attachment #4 

 
 

6. CREW Carbon, Inc. Agreements for Virginia Initiative Plant and Army Base 
Treatment Plants 
Briefing 

  
  



HRSD’s Phosphorus Story:  
Improving the Performance of 
Biological Phosphorus Removal
(no PdNA today…)



2

Matt Poe, PE   Director of Treatment VIP and ABTP
Ali Gagnon, PE   Treatment Process Engineer VIP and ABTP
Lily McIntosh, EIT  VT PhD Candidate & HRSD Research Intern
Riley Doyle, EIT  Laval PhD Student & HRSD Research Intern

Some key HRSD P Team Members - Introductions 



3

• Chemical P removal (chemP) 
• Biological P removal (bioP)
• Typical:  BioP backed up or supplemented by chemP
• Low TP limits require very low effluent turbidity or suspended solids –

normally tertiary filtration required

How do we remove Phosphorus?

Grit
Removal

Primary
Clarification

Biological Treatment
Typically - Activated Sludge

Secondary
Clarification

LandfillLandfill

Raw
Sewage

RAS

BOD and TSS
Removal

Screening

Influent
Pumping

Primary sludge & Waste Biomass to
Biosolids Treatment Processes and Disposal

Tertiary Treatment
- Filtration

- More Nutrient Removal

Disinfection
- Chlorine

- UV

Reaeration

Primary solids Waste activated solids

Small anaerobic (unaerated) 
zone or selectorFe or Al 

chemical
Fe or Al 
chemical

Fe or Al 
chemical

Alkalinity 
chem (NaOH)



4

Chemicals:
• Alum = aluminum sulfate = Al2(SO4)3

• Ferric chloride = FeCl3  
• Ferric sulfate = Fe2(SO4)3

• Advantages:
• Reliable.

• Disadvantages:
• Chemical = $
• Consumption of alkalinity = more NaOH = more $
• Produces more solids = more $
• Low TP limits require exponentially more chemical

Chemical Phosphorus Removal (chemP = BAD…) 



5

Biological P Removal depends on      
Polyphosphate-accumulating organisms (PAOs)

VFA source 
(acetate/ 

propionate)

Anaerobic 
conditions

Aerobic 
conditions

Phosphorus

PAO PAO

Phosphorus



6

• Developed and patented by HRSD and 
CH2M Hill with Virginia Tech as a 
collaborator.  

• First US installation of a process 
intentionally targeted at both N and P 
removal – all bioP

HRSD has been working on bioP for many years….



7

1. Need sufficient food for PAOs – acetate & propionate = VFAs
2. Minimize or prevent dissolved oxygen (DO) or nitrate input to anaerobic 

zone
3. Minimize P release in clarifier blanket or overdesigned post anoxic zone
4. Manage/minimize recycle loads from solids handling
5. Operate at DO >= 2 mg/L in aerobic zone at all times
6. Manage glycogen accumulating organism (GAO) competition:

— Performance will suffer in the summer…
— Operation at solids retention time (SRT) as low as possible
— Avoid low pH
— Avoid high DO

What do we think we know about BioP?



8

BioP can produce variable effluent quality due to:

GAO Competition
o High Temperature
o High aerobic SRT
o Low pH
o High DO???

Insufficient Anaerobic 
Conditions

• Lack of VFAs (food)
• Presence of nitrate

Fluctuating Loading

o Wet weather
o Diurnal variation
o Sidestream loads

Fl
ow

Time



P Removal Performance – Recent years

9

Plant TP (mg/L) TP Limit (mg/L) Notes

Army Base 0.72 0.7 target & 1.0 BioP with some recycles from solids handling, 
periodic alum addition

James River 0.49 0.7 target & 2.0 BioP, sidestream return load managed with a small 
dose of alum/ferric

Nansemond 0.87 1.0 target & 2.0 BioP, sidestream struvite recovery, periodic ferric 
addition

VIP 0.62 0.7 target & 1.0 BioP, periodic alum addition

Williamsburg 0.84 0.7 target & 2.0 BioP, sidestream return load managed with a small 
dose of alum, periodic alum addition

York River 0.26 0.3 target & 0.7 BioP + filtration, sidestream return load managed 
with a small dose of alum/ferric, periodic alum/ferric 
addition

King William 0.12 0.3 ChemP with alum and membrane, but periodic 
bioP encouraged

West Point 3 - 4 No limit or target No P removal, can do some chemP if needed

Onancock 0.1 - 0.2 0.3 ChemP with alum and membrane, but periodic 
bioP encouraged



2026 Required P Removal Performance

10

Plant TP (mg/L) Notes

Army Base 0.7 BioP, periodic alum addition

James River 0.8 BioP, sidestream return load managed with a small 
dose of alum/ferric

Nansemond 1.0 BioP, sidestream struvite recovery, periodic ferric 
addition

VIP 0.7 BioP, periodic alum addition

Williamsburg 0.7 BioP, sidestream return load managed with a small 
dose of alum, periodic alum addition

York River 0.3 BioP + filtration, sidestream return load managed 
with a small dose of alum/ferric, periodic alum/ferric 
addition



2032 – Our Current Plan for Compliance

11

Plant TP (mg/L) Notes

Army Base 0.6 BioP and do as well as reasonably possible, periodic 
alum addition

James River 0.3
65% 
recharge

BioP, sidestream return load managed with a small 
dose of alum/ferric, Floc/Sed/Biofilt, SWIFT 
Recharge

Nansemond 0.3
65% 
recharge

BioP, sidestream struvite recovery, MgO and 
WASTRIP, periodic ferric addition, Floc/Sed/Biofilt 
SWIFT Recharge

VIP 0.3 BioP, periodic alum addition, chemP polishing with 
Floc and Cloth Media Filtration

Williamsburg 0.6 BioP and do as well as reasonably possible, 
sidestream return load managed with a small dose 
of alum, periodic alum addition

Permit 
compliance

-20.5% Without SWIFT Recharge

Permit 
compliance

11.3% With SWIFT Recharge

Limit = equivalent discharged load = 0.3 mgL * Treated Flow  [lbs TP/year]



12

SWIFT Research Center (1 MGD)

James River Plant SWIFT (16 MGD)



2032 – Our Current Plan for Compliance

13

Plant TP (mg/L) Notes

Army Base 0.6 BioP and do as well as reasonably possible, periodic 
alum addition

James River 0.3
65% 
recharge

BioP, sidestream return load managed with a small 
dose of alum/ferric, Floc/Sed/Biofilt, SWIFT 
Recharge

Nansemond 0.3
65% 
recharge

BioP, sidestream struvite recovery, MgO and 
WASTRIP, periodic ferric addition, Floc/Sed/Biofilt 
SWIFT Recharge

VIP 0.3 BioP, periodic alum addition, chemP polishing with 
Floc and Cloth Media Filtration

Williamsburg 0.6 BioP and do as well as reasonably possible, 
sidestream return load managed with a small dose 
of alum, periodic alum addition

Permit 
compliance

-20.5% Without SWIFT Recharge

Permit 
compliance

11.3% With SWIFT Recharge

Limit = equivalent discharged load = 0.3 mgL * Treated Flow  [lbs TP/year]



VIP ChemP Polishing & Tertiary Filter CIP Project

14

VIP Tertiary Treatment Program Cost

GN016390 Preliminary Engineering $5.57M

GN016391 Site Work $52.9M

GN016392 Tertiary Treatment 
Upgrade

$269M



15

VIP ChemP Polishing & Tertiary Filter CIP Project

Alum

NaOH 
(alkalinity)



Chemical  (alum) requirements for VIP Tertiary Treatment

Month

1 2 3 4 5 6 7 8 9 10 11 12

Pr
oj

ec
te

d 
Ch

em
ic

al
 C

os
ts

 ($
/m

on
th

)

$0

$20,000

$40,000

$60,000

$80,000

$100,000

$120,000

$140,000

Pr
oj

ec
te

d 
 A

nn
ua

l C
he

m
ic

al
 C

os
ts

 ($
)

$0

$100,000

$200,000

$300,000

$400,000

$500,000

$600,000

$700,000

CMF

$446k/yr

Effluent 
phosphorus begin 
to increase in 
summer



• Improve BioP reliability – warm summer temperatures are the issue
• Ensure consistent low turbidity secondary clarifier effluent

• SWIFT “locks us into” bioP with chemP polishing at JRTP and NTP

• What can we do at WBTP, ABTP, and VIP?

What can we do to improve BioP?

17



WB

18



Current Williamsburg Treatment Plant (WBTP) 
Process Flow Diagram

19



Current Williamsburg Treatment Plant (WBTP) 
Process Flow Diagram

20



21

CIP WB013500
WBTP Intermediate Clarifier Wet Weather 
& Phosphorus Removal System 
Improvements

Total cost = $11.7M

ICE Step Feed portion = $4.9M

Intermediate Clarifier Effluent (ICE) Step Feed



22

Low DO BioP has been studied at VIP full-scale and 
the VIP BNR Pilot

VIP Pilot



Motivations and challenges associated 
with low DO

Settleability

Reduced 
Nitrification Rate

Biological Phosphorus 
Removal

N2O 
Emissions

Improved Denitrification 
Conditions

Reduced Aeration 
Energy

Potential 
for SNDPNA/PdNA

Potential LimitationsPotential Benefits

Biological Phosphorus 
Removal

Biological Phosphorus 
Removal

Reduced 
Nitrification Rate

N2O 
Emissions

Settleability



24

Motivations and challenges associated 
with low DO



25

Effluent P quality has improved without alum at VIP



26

Phosphorus release and uptake rates increased 
with low DO at VIP, even in the summer



VIP Low DO Pilot Team

2022-2023

2024-2025 2025-2026



28

VIP Pilot: Average effluent phosphorus 
concentrations lower at the lowest operating DO 

setpoint (0.2 mg/L)

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0 0.2 0.4 0.6 0.8 1 1.2 1.4 1.6

%
 E

ff
lu

en
t O

P 
M

ea
su

re
d 

at
 o

r B
el

ow

Effluent OP (mg P/L)
0.2 mg/L DO 0.3 - 0.8 mg/L DO >= 1.0 mg/L DO



Pilot has shown:  PAOs don’t really need to adapt 
to low DO.  And high DO seems to be inhibitory…

29

-0.2

0

0.2

0.4

0.6

0.8

1

0 1 2 3 4 5Re
la

tiv
e 

Ph
os

ph
or

us
 U

pt
ak

e 
Ra

te
 (%

) 

Batch Test DO Setpoint (mg DO/L)

2.0 mg/L
1.5 mg/L
1.3 mg/L
1.0 mg/L
0.6 mg/L
0.4 mg/L
0.3 mg/L
0.2 mg/L

Pilot Operating DO



30

VIP pilot and full-scale observe higher phosphorus 
uptake rates at low DO

17/09/2024

05/08/2025

25/06/2025

19/06/2025

Dissolved Oxygen Dissolved Oxygen

Dissolved Oxygen Dissolved Oxygen

O
P 

U
pt

ak
e 

ra
te

O
P 

U
pt

ak
e 

ra
te

O
P 

U
pt

ak
e 

ra
te

O
P 

U
pt

ak
e 

ra
te



31

VIP full-scale, as an example

How do we operate consistently at low DO? 
ABAC and AvN – and we are headed there regardless 



32

• Limestone…
• Crushed to generate a fine powder
• Sparingly soluble, but low pH in aeration tanks drives dissolution
• Can this be used as a source of alkalinity instead of caustic?

• Caustic soda = sodium hydroxide = NaOH

• Cost = 10X lower than purchased NaOH, even for the fancy 
powdered product delivered on pneumatic trucks

Calcium Carbonate = CaCO3



33

Pilot CaCO3 feed system at Army 
Base provided by Crew Carbon, Inc.CO2



34

CREW CARBON (“CREW”)
● Isometric Wastewater Alkalinity Enhancement 

(WAE) protocol approved and ABTP project 
validated in 2025. 

● Data provided by HRSD from ABTP enables 
CREW to measure and validate carbon credits, 
and sell them on the voluntary carbon market.

● CREW has secured contracted offtake for WAE 
through the sale of carbon credits to large 
corporations. 

● Voluntary market is not influenced by 
federal/local legislation, and demand for carbon 
credits is growing rapidly.

$32M 
6 Year Frontier Offtake

December 2024

$100M 
2+ multi-year Offtakes

January 2026

In diligence



35

ABTP CaCO3 addition from Feb 2025 to Sept 2025



36

HRSD developed a new IP that combines CaCO3 
with inDENSE



37

Hypotheses: 

1) Hydrocyclones will densify biomass and improve settling to deal with Microthrix  

2) Hydrocyclones will retain CaCO3 in process, driving more dissolution

Implementing Hydrocyclones with CaCO3 addition 

Overflow Tank

Underflow Tank



38

CaCO3 dissolution increased from ~78 to ~91 percent 
after inDENSE was implemented = calDENSE  

0
10
20
30
40
50
60
70
80
90

100

8/11 9/10 10/10 11/9 12/9

D
is

so
lu

tio
n 

(%
)

Date

inDENSE operating



39

It is very difficult to produce mixed liquor that settles 
well (SVI) and produces low turbidity effluent…. 

Army Base Treatment Plant

Lots of Ca2+ and some floc ballasting….



40

0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

Before (2022-2024*) CaCO3 Addition calDENSE

Ef
flu

en
t P

ho
sp

ho
ru

s 
(m

g 
P/

L)

OP pP

calDENSE has improved BioP at ABTP (and less pP)

Sept 2024 – Shut down of dewatering and incineration



41

Permanent CaCO3 Installation at HRSD VIP Treatment Plant



42

Moving towards calDENSE at VIP, design with WWW



43

Ali’s Drawings with input from World Water Works